



SIRIM QAS International Sdn. Bhd.  
(Company No.: 199601037981 (410334-X))  
No.1, Persiaran Dato' Menteri, P.O.BOX 7035, Section 2,  
40700 Shah Alam, Selangor Darul Ehsan, Malaysia  
Tel: 03-55446047  
Fax: 03-55446688  
www.sirim-qas.com.my



## TEST REPORT

REPORT NO : 2022CE1302-S1

PAGE : 1 OF 6

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Head of Quality, Occupational Safety and Health & Environment (QOSHE), SIRIM QAS International Sdn. Bhd. Please refer to the last page of this Test Report for Conditions Relating to the Use of Test Report.

### THIS TEST REPORT IS ISSUED IN SECURED PDF SOFTCOPY

Applicant : MARKLON INDUSTRIES SDN BHD  
19-25, Jalan Tiaj 2/1  
Taman Industri Alam Jaya  
42300 Bandar Puncak Alam  
Selangor

Manufacturer : - same as above -

Product : POLYCARBONATE SHEET

Reference Standard / Method of Test : Please refer to Page 2 of this test report.

Description of sample : New test specimens for sample indicated above were received on 10 May 2022.


Date Received of Complete Application : 11 May 2022

Job No. : J20223670978


Description of Test Results : The test results of the submitted test sample are described in Page 3 to 5 of this test report.

Issued Date : 17 June 2022

Approved Signatory;

  
(Ir. ZARINA BINTI RASMIN)  
Principal Testing Executive



  
(HAHNAS BINTI MAHBUT)  
Head

Chemical, Polymer and Composite Section  
Testing Services Department